
REF. NO. I 

I 
I 

2 

3 

4 

5 

6 

7 

8 

9 

I 

10 
II 

12 

13 

lli 

PART 
NUMBER 

lJ6 512 DA 
60 069 D . 

112 139 

351 489 RI I 

179 839 
103 321 

350 902 RI 
220 065 

179.823 
103 320 

350 894 RI I 
122 403 

350 892 R91 

350 898 RI I 
179 839 
103 321 

350 899 RI 

350 886 R22 

220 080 
103 866 
355 4lJ2 RI 

179 929 
179 932 
103 325 . 

250 181 RI 
172 598 

350 887 RI 

350 9olJ RI 
103 387 

12lJ 555 

CHASSIS 
DESCRIPTION 

SERIAL NUMBER NO. 
REQ'D 

STEERING MECHANISM 

WHEEL, STEERING ( 15") (OPTIONAL WITH 60 069 D) .. 
WHEEL, STEERING ( 15") (OPTIONAL 46 512 DA) I WI TH 

I 

KEY, WoooRUFF No. A, i/lJ X 7/811 

I 

ARM, STEERING SHAFT SUPPORT I 
SCREW, CAP, HEX-Ho., 3/8-16NC X I" 3 
WASHER, LOCK, 3/811 

3 

BRACKET, STEERING SHAFT SUPPORT ARM I 
NUT, HEX., 5/i6-J8NC I 

- SCREW, CAP, HEX-HD., 5/i6-i8NC x 1-5/8". I 
WASHER, LOCK, 5/16" I 

SHAFT AND. WORM, STEERING I 
NUT, JAM, HEX., 3/4-16NF I 

OIL SEAL, STEERING SHAFT I 

BEARING, STEERING SHAFT, w/OIL SEAL, 350 892 R91 I 
SCREW, CAP, HEX-Ho., 3/8-i6NC x I" 2 
WASHER, LOCK, 3/8" 2 

I GASKET, .STEERING SHAFT BEARING 

HOUSING, STEERING GEAR, ASSEMBLY I 
(COMPOSED OF -

I BUSHING . 350 887 RI 
i HOUSING § 350 886 R2 
I NIPPLE 350 888 RI 
2 PLUG 103 866 
I PLUG 172 598 · 
I PLUG 250 181 RI 
I PLUG 355 442 RI) 

NUT, HEX., 5/8-iiNC 2 
PLUG, PIPE, SQ-HO., 1/4" 2 
PLUG, PIPE, SQ-HD., 3/8" I· 
SCREW, CAP, HEX-HO., 5/8-1 INC x 1-3/4" 2 
SCREW, CAP, HEX-Ho., 5/8-1 INC x 2-i/lJ" 2 
WASHER, LOCK, 5/8" 4 

PLUG, STEERING GEAR HOUSING OIL FILLER I 
PLUG, EXPANSION, 2-i/lJ" (TYPE I) I 

, 

BUSHING, STEERl~G WORM WHEEL SHAFT, UPPER I 

SHAFT, STEERING WORM WHEEL I 
PIN, COTTER, i/8 X 1-1/2" I 

KEY (WooORUFF No. 16, 3/16 X 1-1/8") (N1 CKEL STEEL) I 

§ - NOT SERVICED .Sli:PARATELY 




